GDPA FAST

ERS

REV. B

CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No.

GDF/ORB E-5021

] [p.0.No.

[E-5021

Certificate No.

[37424100-P

\ Ilnvoice No.

[374ES/E-5021

BUYER ORDER NO. 200957
Batch no. A6311
Customer: IORBITA[ FASTENERS LTD.
i HSFG BOLT TO EN.14399-3 GR-8.8, HSFG NUT T0 IN.14399-3 CL.8 HSFG WASHER
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
SIZE:- M.24X100 |

Date of Issue [13.02.2017
[order No. |E-5021

Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% % P% I si% cr% Mo% B%
M.24X100 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. | 0.003 MAX.
OBSERVATION 0.253 1.128 0.006 0.018 | 0.158 0.155 0.00281
HSFG NUT (EN-14399-3)
- % Mn% S% P% Si% Cr% Mo% I 8%
| M.24 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX. ]
OBSERVATION 0.419 0.777 0.013 0.009 0.194 |
-
HSFG WASHER (EN-14399-6)
% Mn% % P% Si% cr% Mo% 8%
M.24 SPECIFIED
OBSERVATION 0.421 0.759 0.032 0.031 0.245
MECHANICAL PROPERTIES (AS PER 898 PART 1,2:2013)
HSFG BOLT (EN-14399-3)
IMPACT TEST
Nao. of checked Samples ProcKiNLnad Ultimate test Ha(:i::ss JULES @MINUS
M.24X100 " (k) ! 20°c
. SPECIFIED 212.000 293.000 2334 27
OBSERVATION 312,600 332.100 30-31 24)
HSFG NUT (EN-14399-3)
( No. of checked Samples I Hardness(HV) proof Load {KN)
M.24 ) [_speciriep | 233-353 324.800
| OBSERVATION | 300-310 325.050
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness{HV)
M.24 1 [ spEcIFIiED 300-370
[ osservaTiON 320-340
DIMENSIONS
=
. HSFG BOLT (EN-14399-3)
No. of checked |Width across flat THREAD DIA. Total
d Hei s i THREAD DIMENSION OK WITH NUT
M.24X100 oee ) Head Height (K} | Shankdia (ds)| Thyead Length (B) @) Length (L}
SPECIFIED MIN 5 40.00 14.10 23.16 54 MIN 2357 98.25 OK/NOT OK
MAX 41.00 15.90 24.84 23.95 10175
OBSERVATION1 1 40.36 15.21 23.65 55.25 23.75 99.25 oK
OBSERVATIONZ 2 40.45 15.10 23.59 55.41 23.69 99.85 oK
OBSERVATION3 3 40.52 15.16 23.71 55.36 23.78 98.95 oK
OBSERVATIONG 4 4051 14.95 23.59 54.94 23.81 100.25 oK
GBSERVATIONS 5 4026 14.59 23.69 55.26 23.75 99.36 oK
HSFG NUT (EN-14399-3)
M.24 No- °‘P‘“e°“e" Across Flat {5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
s
SPECIFIED MIN 5 40.00 20.20 OK/NOT OK
MAX 41.00 21.50
OBSERVATION 1 1 40,69 21.10 oK
OBSERVATION2 2 40.74 20.95 oK
OBSERVATION3 3 4059 20.85 oK
OBSERVATIONd 3 40.62 20.94 oK
OBSERVATIONS 5 40.65 20.89 oK
HSFG WASHER (EN-14399-6)
~of checked ,
M.24 No- of checke Hole Dia.{d1) Outer Dia.{d2) Thickness (h) Dimensions
. Pes
SPECIFIED MIN 5 25.00 4338 3.70 OK/NOT OK
MAX 25.33 44.00 430
OBSERVATION 1 1 25.26 43.87 3.79 oK
OBSERVATION2 2 25.20 4374 4.06 oK
OBSERVATION3 3 25.26 43.84 4.10 oK
OBSERVATION4 3 2521 43.90 3.95 oK
OBSERVATIONS N 3 2519 43,89 3.84 oK
COATING
’
COATING ( PLAIN FINISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.24X100 PLAIN PLAIN
NUT M.24 PLAIN PLAIN
WASHER ™.24 PLAIN PLAIN

RESULT:-

SIGNED

DATE :

FOR CERTIFICATIO

Authentication

This cortificate is an original

only. if signed

TROL
)

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

FOR, GDPA FASTENERS

,
Nam ; & Stamp

Q.C.Manager




GDPA FASTENERS

REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDF/ORB E-5021 [ [P-0.Na. [E-5021
BUYER ORDER NO. 200957
Batch no. A6311 [Certificate No.  [3742480-P
Customer: [ORBITAL FASTENERS LTD. [1aveice No. [374E8/E-5021
HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT T0 EN.14399-3 CL.8,HSFG WASHER |Date of Issue 113402‘2017
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
[order No. [E-5021
SIZE:- M.24X80 ] Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).
{CHEMICAL COMPOSITION (As PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% % P% Si% cr% Mo% B%
M.24X80 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.253 1128 0.006 0.018 0.158 0.155 0.00281
‘ HSFG NUT (EN-14399-3)
% Mn% % P% Si% cr% Mo% B%
M.24 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
b OBSERVATION 0.419 0.777 0.013 0.009 0.194
HSFG WASHER (EN-14399-6)
% Mn% 5% P% si% cr% Mo% 8%
M.24 SPECIFIED
OBSERVATION 0.421 0.759 0.032 0.031 0.245
MECHANICAL PROPERTIES (As PER 898 PART 1,2: 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness IMPACT TEST
") HRO) IULES @MINUS
M.24X80 {kN) 20°C
| [ spECIFIED 212.000 293.000 2334 27
| oBservaTioN 212.900 338.500 2930 a4
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness(HV) Proof Load (KN)
M.24 . [ speciFieD 233-353 324.800
| OBSERVATION 300-310 324.900
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.24 L SPECIFIED 300370
| OBSERVATION 320-340
[DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of ch i flat DIA. Total
M.24X80 o-of checked | Widthacross flat| | | ieight () | Shankdia  (ds)| Thread Length () | 'TRERD ota THREAD DIMENSION OK WITH NUT
Pcs (s) {d} Length (L)
MIN 5 40.00 14.10 23.16 54 MIN 23,57 78.50 OK/NOT OK
SPECIFIED »
MAX j 41.00 15.90 24.84 23.95 81.50
OBSERVATIONI 1 40.65 15.02 23,65 54.85 23.75 80.69 oK
OBSERVATION2 2 40.55 15.10 23.59 55.20 23.76 8011 oK
OBSERVATION3 3 40.45 15.10 23,60 54.85 23.82 79.68 oK
OBSERVATION 4 40.49 14.95 23.64 54.59 23.74 81.02 oK
OBSERVATIONS 5 40.39 14.90 23.66 54.59 23.78 80.25 oK
HSFG NUT (EN-14399-3)
No. of checked Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
| . P
(33
f
SPECIFIED MIN 5 40.00 20.20 OK/NOT OK
MAX 41.00 21.50
OBSERVATION 1 1 40,65 20.89 oK
OBSERVATION2 2 40.60 20.90 oK
OBSERVATION3 3 40.74 2078 oK
OBSERVATIONS a 40.56 21.06 oK
OBSERVATIONS 5 40.59 21.10 oK
HSFG WASHER (EN-14399-6)
M.24 No- °‘;:"k2d Hole Dia.{d1) Outer Dia.{d2) Thickness (h) Dimensions
. E
SPECIFIED MIN 5 25.00 4338 3.70 OK/NOT OK
MAX 2533 44.00 4.30
OBSERVATION 1 1 25.20 43.89 3.95 oK
OBSERVATION2 2 25.10 43.85 3.89 oK
OBSERVATION3 3 25.29 43.90 3.90 oK
OBSERVATION4 4 2514 43.90 4.06 3
OBSERVATIONS 5 25.10 43.80 3.95 oK
COATING
]
COATING ( PLAIN FINISH } No. of samples/specified Average coating thickness of 2INC in microns
BOLT M.24X80 ‘ PLAIN PLAIN
NUT M.24 PLAIN PLAIN
WASHER M.24 PLAIN PLAIN
RESULT:- oK

Authentication

I This certificate is an original
louly, if signed

SIGNED

FOR CERTIFICATION C L

DATE :

0045-CPR-1536

Test conducted by:

C. Yaspector -

Name & Stamp

Q.C.Manager

FOR GDPA FASTENERS
~

: -
— T e :




REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES
Raw Mat Heat No. GDE/ORB E-5021 [ [P.0.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6311 [certificate No. ___[3742470P ]
Customer: |ORBITAL FASTENERS LTD. ] [1avoice No. [374ES/E-5021 ]
Description: HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8,HSFG WASHER [pate of Issue [13.02.2017 ]
N : TO EN.14399-6 300HV (PLAIN FINISH)

[order No. [E-5021

SIZE:- M.24X70 Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

i % Mn% 5% P% si% cr Ma% B%
! M.24X70 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
! OBSERVATION 0.253 1128 0.006 0.018 0.158 0.155 0.00281
‘ HSFG NUT (EN-14399-3)
% Mn% % P% Si% % Mo% B%
M.24 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.419 0.777 0.013 0,008 0.194
HSFG WASHER (EN-14399-6)
% Mn% % P% si% cr% Mo% B%
M.24 SPECIFIED
OBSERVATION 0.421 0.759 0.032 0.031 0.245
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
i PACT TEST
No. of checked Samples Proof Load Umm::f test Hardness J:JTESAéMIENUS
(KN) (kN) (HRC)
M.24X70 20°C
| [ sPECIFIED 212.000 293.000 2334 27
| oBservATION 212.400 338.100 2930 43)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) Proof Load (KN)
M.24 X [ spECIFIED 233-353 324.800
| OBSERVATION 300-310 325.000
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.24 R [ speciFieD 300-370
i |_OBSERVATION 320-340
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked | Width : flat THREAD DIA. Total
M.24X70 o-of checked | Width across flat] |\ \ieight (K} | Shankdia (ds)| Thread Length (B) ota THREAD DIMENSION OK WITH NUT
Pcs (s) (d} Length (L)
SPECIFIED MIN 5 40.00 14.10 23.16 54 MIN 2357 68.50 OK/NOT OK
MAX 41,00 15.90 24.84 23.95 71.50
OBSERVATION1 1 40.42 15.15 23.68 ¥ 5565 23.81 70.65 OK
OBSERVATION2 2 4036 15.10 23.60 54.42 23.80 69.85 oK
OBSERVATION3 3 4058 14.95 23.65 54.59 23.80 69.10 oK
OBSERVATION4 4 49,65 14.90 23.65 55.69 23.78 69.57 oK
OBSERVATIONS B 40.42 14.79 23.68 54.85 2375 69.36 OK
HSFG NUT (EN-14399-3)
M.24 No. °'p"‘“"*d Across Flat {S) NUT Height (m) THREAD DIMENSION OK WITH BOLT
cs
SPECIFIED MIN 5 40.00 20.20 OK/NOT OK
MAX _ 41.00 21.50
OBSERVATION 1 1 40.65 2091 oK
OBSERVATION2 2 40.41 21.05 oK
OBSERVATION3 3 40.36 2111 oK
OBSERVATION4 4 40.52 20.89 oK
OBSERVATIONS B 4048 20.79 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.24 o-° Pc ke Hole Dia.(d1) Outer Dia.(d2) Thickness (h) Dimensions
. cs
SPECIFIED MIN 5 25.00 43.38 3.70 OK/NOT OK
MAX 2533 44.00 4.30
OBSERVATION 1 1 2521 43.90 3.82 ok
OBSERVATIONZ 2 25.20 43.85 3.90 oK
OBSERVATION3 3 25.19 43.79 4.02 oK
OBSERVATION4 a4 25.21 43.85 3.89 oK
| OBSERVATIONS 5 25.21 43.90 3.90 oK
ICOATING
COATING { PLAIN FINISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.24X70 PLAIN PLAIN
NUT M.24 . PLAIN PLAIN
WASHER M.24 PLAIN PLAIN
RESULT:- oK

Authentication

This certificate is an original

only, if signe

SIGNED

|FOR CERTIFICATION CONTROL
|pATE:

0045-CPR-1536

Test conducted by:

FOR GDPA FASTENERS
.

) .
Ton
Name & Stasgp,

Q.C.Manager




REV. B

FASTENERS | covearsac/os

GDP

TEST CERTIFICATES

Raw Mat.Heat No. GDE/ORB E-5021 | [P-0.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6124 [Certificate No.  [3741650-P ]
Customer: [ORBITAL FASTENERS LTD. | [1avoice No. [374ES/E-5021 ]
Description: HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8,HSFG WASHER Date of Issue | 13.02.2017 ‘
P ; TO EN.14393-6 300HV (PLAIN FINISH})

[order No. [E-5021

SIZE:- M.16X50 | Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% % % si% cr% Mo% B%
M.16X50 SPECIFIED 0.20-0.55 0,025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0253 1028 0.003 0.014 0.154 0.363 0.00248
. HSFG NUT (EN-14399-3)
% Mn% 5% P% Si% cr% Mo% B%
M.16 . SPECIFIED 0.58 MAX 0.30 MIN; 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
1 % Mn% $% P% Si% % Mo% 8%
M.16 SPECIFIED |
OBSERVATION | 0.427 0.820 0030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
13
No. of checked Samples Proof Load Ultimate test Hardness IMPACT TEST
) HRO) JULES @MINUS
M.16X50 ) 20
) [ sPECIFIED 94.500 130.000 2334 271
| osservaTiON 34.700 158.100 3031 221
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) ] Proof Load (KN)
M.16 B [_spECIFIED 200-302 [ 138.200
| _oBservaTiON 260-290 | 138.400
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.16 X [ _sPECIFIED 300-370
| oBservaTioN 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked | Widt flat TH . i
M.16X50 o of thecked | Widthacross fat| | veight (K) | Shankdia (ds)| Thread Length (8) READ DIA Tota THREAD DIMENSION OK WITH NUT
- Pcs (s) (d) Length (L)
. MIN 5 26.16 9.25 1530 38 MIN 15.68 48.75 OK/NOT OK
ECIFIED 5
MAX 27.00 1075 16.70 15.96 51.25
OBSERVATIONT 1 25.54 10.12 15.78 3825 15.75 50.25 oK
GBSERVATION2 2 26,53 10.10 15.68 38.65 15.78 50.32 oK
OBSERVATION3 3 25.41 10.21 15.69 3874 15.73 50.14 oK
OBSERVATIONS a 25.35 10.05 15.74 38.95 1573 49.89 oK
OBSERVATIONS 5 26.29 1011 1571 3841 15.76 50.14 oK
HSFG NUT (EN-14399-3)
M.16 No- “‘;"“"Ed Across Fiat (s) NUT Height (m) THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 26.16 14.10 OK/NOT OK
MAX 27.00 14.80
OBSERVATION 1 1 26.71 1437 oK
OBSERVATIONZ 2 26.68 14.25 oK
OBSERVATION3 3 26.74 14.56 oK
OBSERVATIONG 4 26.71 1423 oK
OBSERVATIONS 5 26.69 14.58 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.16 - P‘(:‘ € Hole Dia.(d1} Outer Dia.(d2) Thickness (h} Dimensions
SPECIFIED SMIN 5 17.00 29.48 3.70 OK/NOT OK
MAX 17.27 30.00 430
OBSERVATION 1 1 17.15 29.74 3.95 oK
OBSERVATIONZ 2 17.20 2975 4.12 oK
OBSERVATION3 3 17.11 29.77 410 oK
OBSERVATIONG 4 17.24 29.79 4.10 oK
OBSEKVATIONS, 5 17.20 29.78 4.20 oK
COATING
?
COATING { PLAIN FINISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.16X50 . PLAIN PLAIN
NUT M.16 PLAIN PLAIN
WASHER M.16 PLAIN PLAIN
RESULT:- oK f
Authentication Test conducted by:
This certificate is an original N
only. if signed - 0045-CPR-1536 A FQR GDPA FASTENERS
“ 14

SIGNED

FOR CERTIFICATION CORNCEOL

DATE : Q.C.Nuspector -




REV. B
CODE QF/QC/03
Date:- 11/01/13

Raw Mat.Heat No. GDF/ORB E-5021 | P.O.No. [E-s021
BUYER ORDER NO. 200957
Batch no. A6124 [Certificate No.  [3741655P |
Customer: [ORBITAL FASTENERS LTD. ] [1nvaice No. [374ES/E-5021
Description: HSFG BOLT TO £N.14399-3 GR-8.8,HSFG NUT T0 £N.14399-3 CL.8,HSFG WASHER im of Issue [ 13.02.2017
pion: TO EN.14399-6 300HV (PLAIN FINISH)
Order No. [E-5021
SIZE:- M.16X55 ’ Certification in Accordance with EN-10204 type, 3.1 (edetion 2013).
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% % P% ] Si% C% Mo% B%
M.16X55 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. | 0.003 MAX.
OBSERVATION 0.253 1.028 0.003 0.014 l 0.154 0.363 0.00248
. HSFG NUT (EN-14399-3)
I % Mn% % P% | si% cr% Mo% [ 8%
M.16 SPECIFIED | ossmax. 0.30 MIN. 0.058 MAX. 0.048 MAX. |
OBSERVATION | 0.295 0.901 0.008 0.007 | 0.079 0.121 | o.00278
HSFG WASHER (EN-14399-6)
[ L [ % Mn% $% P% I 5i% cr% Mo% B%
M.16 SPECIFIED | !
OBSERVATION r 0.427 0.820 0.030 0.031 [ 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 :2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness ]\IJT:SACTI\;;ISJS
(KN) (kN) (HRC) 6
M.16X55 20°¢
1 SPECIFIED 94.500 130.000 23-34 27)
| | oBSERVATION 94.900 142.750 2930 43)
HSFG NUT (EN-14399-3)
I No. of checked Samples Hardness(HV} Proof Load (KN)
M.16 B [ speciFiep 200-302 138.200
I OBSERVATION 260-290 138.400
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.16 B [ speciFien 300-370
L |_oBsErRvATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
~of d [Wwidth s l EAD DIA. Total
M.16X55 No-of checked | Width across flat | |\ gt () | Shank dia (ds)| Thread Length () | 'REAP DIA ota THREAD DIMENSION OK WITH NUT
Pes {s) {d) Length {L)
“ SPECIFIED MIN 5 26.16 9.25 15.30 38 MIN 15.68 53.50 OK/NOT 0K
L MAX 27.00 10.75 16.70 15.96 56.50
OBSERVATION1 1 26.65 10.25 15.65 L 38.69 15.75 55.69 OK
OBSERVATION2 2 26.60 10.20 15.65 38.69 15.78 55.10 OK
OBSERVATION3 3 25.59 10.26 15.69 38.75 15.73 54.95 oK
OBSERVATIONG 4 26.54 10.11 15.60 38.69 15.73 55.95 oK
OBSERVATIONS 5 26.61 10.18 15.64 38.99 15.76 55.90 oK
HSFG NUT (EN-14399-3)
M.16 No. °f;h“ked Across Flat (s) NUT Height (m) THREAD DIMENSION OK WITH BOLT
- cs
SPECIFIED MIN 5 26.16 14.10 OK/NOT 0K
MAX 27,00 14,80
OBSERVATION 1 1 26.65 14.56 OK
OBSERVATIONZ 2 26.60 14.41 oK
OBSERVATION3 3 26.58 14.52 0K
OBSERVATION 4 26.74 14.55 ok
OBSERVATIONS 5 26.70 14.61 oK
‘ HSFG WASHER (EN-14399-6
{
No. ked
M.16 ° °';c:e‘ © Hole Dia.{d1) Outer Dia.(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 17.00 29.48 3.70 OK/NOT OK
MAX 17.27 30.00 4.30
OBSERVATION 1 1 17.20 29.85 4.12 0K
OBSERVATION2 2 17.21 29.74 4.10 0K
OBSERVATION3 3 17.20 29.89 3.89 0K
OBSERVATIONG ] 17.15 29.78 3.95 oK
OBSERVATIONS 5 17.20 29.84 3.90 0K
COATING
COATING ( PLAIN FINIS}f) No. of samples/specified Average coating thick of ZINC in microns
BOLT M.16X55 PLAIN PLAIN
NUT M.16 , PLAIN PLAIN
WASHER M.16 PLAIN PLAIN
RESULT:- oK

Authentication

This certificate is un original
only. if signed

0045-CPR-1536

Test conducted by:

FOR GDPA FASTENERS

. Ry .
i v .
SIGNED , 0 . ,/ o
N & Staarp Name & St‘:p
FOR CERTIFICATION CONTROL ’
{DATE : \mnspector - Q.C.Manager ,




REV.B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDEF/ORB E-5021 | [P-0.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6124 [Certificate No.  [3741660-P ]
Customer: [ORBITAL FASTENERS LTD. ] [1nvoice No. [374ES/E-5021 |
PR HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT T0 EN.14399-3 CL.8, HSFG WASHER IDate of Issue I13.02v2017 j
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
[order No. [E-5021
SIZE:- M.16X60 | Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% 5% P% si% c% Mo% B%
M.16X60 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.253 1.028 0.003 0.024 0.154 0.363 0.00248
‘ HSFG NUT (EN-14399-3)
% Mn% 5% P% Si% % Mo% B%
M.16 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% % P% Si% % Mo% B%
M.16 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (As PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
Ultimate test
No. of checked Samples Proof Load imate tes Hardness IMPACT TEST
(KN} JULES @MINUS
(KN) (HRC)
M.16X60 20%¢
B [__speciFien 34.500 130.000 2334 271
| oBservaTion 94,800 152.300 3031 44)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) Proof Load (KN}
M.16 L [ _speciFiep 200-302 138.200
| oBservATION 260-290 138.400
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness({HV}
M.16 1 [ speciFieD 300-370
| oBSERVATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
. i flat THREAD DIA.
M.16X60 No-of checked | Widthacross flat| |\ eight (k) | Shankdia  (ds)| Thread Length (B) FAD DIA Total THREAD DIMENSION OK WITH NUT
Pcs (s) {d) Length (L)
SPECIFIED MIN 5 26.16 9.25 15.30 38 MIN 15.68 58.50 OK/NOT OK
MAX 27.00 10.75 16.70 15.96 6150
OBSERVATION1 1 26.41 10.25 15.66 ¥ 3895 15.82 60.58 oK
OBSERVATION2 2 26.36 10.32 15.65 38.48 15.80 60.55 oK
OBSERVATION3 3 26.52 10.28 15.61 38.69 15.78 60.69 oK
OBSERVATION4 4 26.44 10.35 15.70 3875 15.80 60.58 oK
OBSERVATIONS 5 26.48 10.24 16.65 38.69 15.81 60.68 oK
HSFG NUT (EN-14399-3)
M.16 No °';"“ke" Actoss Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
(43
SPECIFIED MIN 5 26.16 14.10 OK/NOT OK
MAX 27.00 14.80
OBSERVATION 1 1 26.65 14.45 oK
OBSERVATIONZ 2 26.60 14.65 oK
OBSERVATION3 3 26.65 14.58 oK
OBSERVATION4 a 26.69 14.65 oK
OBSERVATIONS 5 26.75 14.51 oK
HSFG WASHER (EN-14399-6)
of checked
M.16 Ne.o Pi:c ¢ Hole Dia.{d1) Outer Dia,(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 17.00 29.48 3.70 OK/NOT OK
< MAX 17.27 30.00 430
OBSERVATION 1 1 17.20 29.80 3.90 oK
OBSERVATION2 2 17.21 29.82 4.06 oK
OBSERVATION3 3 17.18 29.81 4.10 oK
OBSERVATION4 4 17.21 29.78 4.05 oK
OBSERVATIONS 5 17.20 29.79 4.11 oK
COATING
COATING { PLAIN FifisH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.16X60 PLAIN PLAIN
NUT M.16 , PLAIN PLAIN
WASHER M.16 PLAIN PLAIN

RESULT:- oK

Authentication

This certificate is an original
only, if sigged
.
SIGNED

FOR CERTIFICATION CONTROL

DATE :

0045-CPR-1536

Test conducted by:

“9.C. Inspector -

FPR GDPA FASTENERS
‘

A TR
Name & St

Q.C.Manager




REV.B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No.

GDF/ORB E-5021

| [P.0.No.

[E-5021

[Certificate No.

[3741665-F

] [1nvoice No.

[374Es/E-5021

[Date of Issue

[13.02.2017

BUYER ORDER NO. 200957
Batch no. A6124
Customer: [ORBITAL FASTENERS LTD.
P HSFG BOLT TO EN.14399-3 GR-8.8 HSFG NUT T0 EN.14399-3 CL.8,HSFG WASHER
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
SIZE:- M.16X65 ]

[order No.

[E-5021

Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% 5% P% Si% Cr% Mo% B%
M.16X65 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.253 1.028 0,003 0.014 0.154 0.363 0.00248
‘ HSFG NUT (EN-14399-3)
% Mn% 5% P% Si% cr% Mo% B%
M.16 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0,008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% 5% P% Si% Cr% Mo% B%
M.16 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2: 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness IMPACT TEST
KN (KN} (HRC) JULES @MINUS
M.16X65 20°c
B [ spECIFIED 94.500 130.000 2334 271
| OBSERVATION 94.900 151.000 3031 44)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness(HV) Proof Load {KN)
M.16 | [ speCIFiED 200-302 138.200
| osservaTION 260-290 138.400
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.16 ) [ speciFiED 300-370
| oBservATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked |Width across flat THREAD DIA. Total
i i THREAD DIMENSION OK WITH NUT
M .16)(65 pes s) Head Height (K) | Shankdia (ds}| Thread Length {B) (d) Length (L)
SPECIFIED MIN 5 26.16 9.25 15.30 38 MIN 15.68 63.50 OK/NOT OK
MAX 27.00 10.75 16.70 15.96 66.50
OBSERVATIONT 1 26.41 10.26 1571 4 38.69 15.78 65.59 oK
OBSERVATIONZ 2 26.40 10.11 15.71 38.78 15.81 65.84 oK
OBSERVATION3 3 26.59 10.26 15.75 38.84 15.78 65.46 oK
OBSERVATION4 4 26.57 10.21 1571 38.59 15.78 65.59 oK
OBSERVATIONS 5 26.55 10.18 15.75 38.78 15.78 65.44 oK
HSFG NUT (EN-14399-3)
M.16 No. °'P‘heCked Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
cs
SPECIFIED MIN 5 26.16 14.10 OK/NOT OK
MAX 27.00 14.80
OBSERVATION 1 1 26.51 14.65 oK
OBSERVATION2 2 26.53 14.51 oK
OBSERVATION3 3 26.54 14.56 oK
OBSERVATION4 4 26.56 14.54 oK
OBSERVATIONS 5 26.25 14.49 oK
HSFG WASHER (EN-14399-6)
No. of checked R il , o
M .16 Pes Hole Dia.(d1) Outer Dia.(d2} Thickness (h) Dimensions
SPECIFIED M 5 17.00 29.48 3.70 OK/NOT OK
MAX 17.27 30.00 4.30
OBSERVATION 1 1 17.12 29.75 3.90 oK
OBSERVATION2 2 17.19 29.85 3.98 oK
OBSERVATION3 3 17.21 29.84 3.89 oK
OBSERVATION4 4 17.19 29.90 3.91 oK
OBSERVATIONS 5 17.15 29.84 3.90 oK
COATING
.
COATING ( PLAIN FINISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.16X65 PLAIN PLAIN
NUT M.16 PLAIN PLAIN
WASHER M.16 PLAIN PLAIN
RESULT:- oK

Authentication

This cestificate is an original
only, if sign

SIGNED

FOR CERTIFICATI TROL

DATE :

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

FOR GDPA FASTENERS

Name 6 s&‘mp ’

;

Q.C.Manager




: GDPA FASTENER

REV.B
CODE QF/QC/03
Date:-11/01/13

|

TEST CERTIFICATES

Raw Mat.Heat No.

GDF/ORB E-5021

] [P.o.No.

[E-5021

Certificate No.

[3741670-P

] [tavaice No.

[374Es/E-5021

[Date of 1ssue

[13.02.:2017

BUYER ORDER NO. 200957
Batch no. A6124
Customer: [ORBITAL FASTENERS LTD.
e HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT T0 £N.14399-3 CL.8, KSFG WASHER
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
SIZE:- M.16X70 |

[order No.

[E-5021

Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% % P% Si% % Mo% B%
M.16X70 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.253 1.028 0.003 0.014 0.154 0.363 0.00248
‘ HSFG NUT (EN-14399-3)
% Mn% 5% P% Si% cr% Mo% 8%
M.16 SPECIFIED 0,58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% % P% si% cr% Mo% 8%
M.16 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2: 2013)
HSFG BOLT (EN-14399-3)
Ultimate test
No. of checked Samples Proof Load Hardness {MPACT TEST
(KN} JULES @MINUS
(KN) (HRC)
M.16X70 2%
) [ speciFiED 94,500 130.000 2334 271
|_0BSERVATION 35,950 149.000 29-30 43)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness({HV) Proof Load (KN)
M.16 B [ speciFien 200-302 138.200
|_oBsERVATION 260-290 138.400
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.16 . [ SPECIFIED 300-370
| oBservaTION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked | Width across flat THREAD DIA. Total
' Head Height (K} | Shank di THREAD DIMENSION OK WITH NUT
M,16X70 pes ) ead Height (K} ank dia {ds)| Thread Length (B} ) Length (1)
SPECIFIED MIN 5 26.16 9.25 15.30 38 MIN 15.68 68.50 OK/NOT OK
MAX 27.00 10.75 16.70 15.96 71.50
OBSERVATIONL 1 26.54 10.12 15.78 ¥ 38.95 15.75 71.12 oK
OBSERVATIONZ 2 26.53 10.10 15.68 38.65 15.78 70.57 OK
OBSERVATION3 3 26.41 10.21 15.69 38.74 15.73 70.69 oK
OBSERVATIONG 4 2635 10.05 15.74 38.95 15.73 70.15 oK
OBSERVATIONS 5 25.29 10.11 15.71 3841 15.76 70.58 OK
HSFG NUT (EN-14399-3)
M.16 N°‘°'P‘he‘ked Across Flat (S) NUT Height (m) THREAD DIMENSION OK WITH BOLT
cS
SPECIFIED MIN 5 26.16 14.10 OK/NOT OK
MAX 27.00 14.80
OBSERVATION 1 1 26.71 14.37 oK
OBSERVATION2 2 26.68 14.25 oK
OBSERVATION3 3 26.74 14,56 oK
OBSERVATIONG 4 2671 14.23 oK
OBSERVATIONS 5 26.69 14.58 oK
HSFG WASHER (EN-14399-6)
M.16 N“'"p‘(:“"e" Hole Dia.(d1) Outer Dia.(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 17.00 29.48 3.70 OK/NOT OK
< MAX 17.27 30.00 430
OBSERVATION 1 1 17.15 29.74 3.95 oK
OBSERVATION2 2 17.20 29.75 4.12 oK
OBSERVATION3 3 17.11 29.77 4.10 oK
OBSERVATIONG 4 17.24 29.79 4.10 oK
OBSERVATIONS 5 17.20 29.78 4.20 oK
COATING
COATING { PLAIR FINISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.16X70 PLAIN PLAIN
NUT M.16 PLAIN PLAIN
WASHER M.16 PLAIN PLAIN
RESULT: oK
Authentication Test conducted by:
This certificate is an original ' =
only. if signed 0045-CPR-1536 Fd GDPA FASTENERS
) A
SIGNED [N
Name & Stamp  /
FOR CERTIFICATION OL /
DATE : Q.C. Inspector - Q.C.Manager




STENER

REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDF/ORB E-5021

| [P.o.No.

[E-5021

[Certificate No.

[3742060-P

] [1nveice No.

[374ES/E-5021

[Date of Issue

[13'02.2017

BUYER ORDER NO. 200957
Batch no. A6055
Customer: [ORBITAL FASTENERS LTD.
Lo HSFG BOLT TO EN.14399-3 GR-8.8 HSFG NUT TO EN.14399-3 CL.8,HSFG WASHKER
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
SIZE:- M.20X60 |

[Order No.

[E-5021

Certification in Accordance with EN-10204 type , 3.1 {edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% $% P% Si% % Mo% 8%
M.20X60 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
‘ HSFG NUT (EN-14399-3)
% Mn% 5% P% si% cr% Mo% B%
M.20 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% 5% P% si% Cr% Mo% B%
M.20 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
Ultimate test
No. of checked Samples Proof Load Hardness IMPACT TEST
*N) {KN} (HRC) JULES @MINUS
M.20X60 20%¢
1 [ speciFiED 147.000 203.000 2334 271
| oBSERVATION 147.600 237.100 2930 441
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness(HV) Proof Load {KN)
M.20 h [ speciFien 233-353 225.400
| oBservaTiON 300310 225.600
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness{HV)
M.20 ) | SPECIFIED 300-370
| OBSERVATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked | Width : flat THREAD DIA. Total
M.20X60 0 of checked |WIGth across T8 ead Height (K) | Shankdia {ds)| Thread Length (B) ota THREAD DIMENSION OK WITH NUT
Pcs {s} (d) Length (L)
SPECIFIED MIN 5 31.00 11.60 19.16 46 MIN 19.62 58.50 OK/NOT 0K
MAX 32.00 13.40 20.84 19.95 61.50
OBSERVATIONL 1 3136 12.32 19.70 M 46.85 19.70 60.54 oK
OBSERVATION2 2 3145 12.41 19.65 46.25 19.70 60.59 oK
OBSERVATIONS 3 3152 12.10 19.65 46.69 19.74 60.10 oK
OBSERVATIONG 2 3152 12.15 19.65 46.89 19.78 60.84 oK
DBSERVATIONS 5 3141 12.23 19.68 4659 19.75 60.89 oK
HSFG NUT (EN-14399-3)
M.20 No. °'P€h“k9d Across Flat (5) NUT Height {m} THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 31.00 16.90 OK/NOT OK
MAX 32.00 18.00
OBSERVATION 1 1 31.65 17.25 oK
OBSERVATIONZ 2 31.68 17.45 oK
OBSERVATION3 3 31.65 17.19 oK
OBSERVATION4 4 31.49 17.65 oK
OBSERVATIONS 3 31.59 17.35 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.20 o0 P‘c:‘ ¢ Hole Dia.{d1) Outer Dia.(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 21.00 36.38 3.70 OK/NOT OK
+ MAX 2133 37.00 4.30
OBSERVATION 1 1 2127 36.85 4.15 oK
OBSERVATION2 2 21.25 36.92 a.10 oK
OBSERVATION3 3 21.26 36.90 4.12 oK
OBSERVATION4 4 21.20 36.89 3.95 oK
OBSERVATIONS 5 21.26 36.85 3.89 oK
COATING
COATING { PLAIN $#INISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.20X60 PLAIN PLAIN
NUT M.20 J PLAIN PLAIN
WASHER M.20 PLAIN PLAIN
RESULT:- oK

Authentication

This certificate is an original
only, if signed

SIGNED

FOR CERTIFICATIO) ROL

DATE :

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

N —
> FOREDPA FASTENERS
. - y
Name & St} /
!
Q.C.Manager




REV.B

GDPA FASTENERS |

TEST CERTIFICATES
Raw Mat.Heat No. GDF/ORB E-5021 I [P.o.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 [Certificate No.  [3742065-P |
Customer: [ORBITAL FASTENERS LTD. ] [1nvoice No. [374ES/E-5021 |
D iption: HSFG BOLT TO EN.14399-3 GR-8.8 HSFG NUT T0 EN.14399-3 CL.8,HSFG WASHER Date of Issue [13.02.2017 |
escription: TO EN.14399-6 300HV (PLAIN FINISH)
[order No. [E-5021
SIZE:- M.20X65 | Certification in Accordance with EN-10204 type , 3.1 (cdetion 2013).
CHEMICAL COMPOSITION (As PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% % P% si% % Mo% B%
M.20X65 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
‘ HSFG NUT (EN-14399-3)
% Mn% % P% Si% cro% Mo% B%
M.20 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% % P% Si% cr% Mo% 8%
M.20 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness IMPACT TEST
") (KN) (HRO) JULES @MINUS
M.20X65 20°c
) [ spECIFIED 147.000 203.000 2334 27)
| oBsERVATION 148.650 246.150 3031 43)
HSFG NUT (EN-14399-3)
. No. of checked Samples Hardness(HV) Proof Load (KN)
M.20 | [ speciFiED 233-353 225.400
| oBSERVATION 300-310 225,600
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.20 L [ SPECIFIED 300-370
| oBservaTION 320330
DIMENSIONS
HSFG BOLT (EN-14399-3)
. idth : flat DIA, Total
M.20X65 No.of checked |Width across flat| 1\ ieight (K) | shankdia  (ds)| Thread Length (8) | THREAD ota THREAD DIMENSION OK WITH NUT
[ (s) (d) Length (L)
SPECIFIED MIN 5 31.00 11.60 19.16 46 MIN 19.62 63.50 OK/NOT OK
MAX 32.00 13.40 20.84 19.95 66.50
OBSERVATIONT 1 31.45 12.15 19.75 46.52 19.75 64.85 oK
OBSERVATION2 2 31.40 12.26 19.70 4659 19.80 66.15 oK
OBSERVATION3 3 31.42 12.32 19.74 47.25 19.78 66.10 oK
OBSERVATIONG 4 31.39 12.30 15.78 47.10 18.70 66.15 oK
OBSERVATIONS 5 3141 12.25 19.71 47.15 19.78 66.36 0K
HSFG NUT (EN-14399-3)
M.20 No. °'P‘h“"e" Across Flat (5) NUT Height {m} THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 31.00 16.90 OK/NOT OK
MAX 32.00 18.00
OBSERVATION 1 1 31,65 17.25 oK
OBSERVATION2 2 31.68 17.45 oK
OBSERVATION3 3 3165 17.19 oK
DBSERVATIONG 4 31.49 17.65 oK
OBSERVATIONS 5 31.59 1735 oK
HSFG WASHER (EN-14399-6)
. No. of checked
M.20 -0 P‘;‘ ¢ Hole Dia.(d1) Outer Dia.(d2) Thickness (h} Dimensions
SPECIFIED T 5 21.00 36.38 3.70 OK/NOT OK
MAX 21.33 37.00 4.30
OBSERVATION 1 1 21.20 36.85 4.10 oK
OBSERVATION2 2 21.15 36.92 4.02 oK
OBSERVATION3 3 21.19 36.90 4.10 oK
OBSERVATIONG ) 2115 36.89 4.06 oK
OBSERVATIONS 5 2114 36.85 4.11 oK
COATING
2
COATING { PLAIN FINISH ) No. of samples/specified Average coating thi of ZINC in microns
BOLT M.20X65 PLAIN PLAIN
NUT M.20 PLAIN PLAIN
WASHER M.20 PLAIN PLAIN
RESULT:- oK
Authentication Test conducted by:
N -
This certificate is an original 0 .
only, if signe 0045-CPR-1536 . FOR GDPA /ASTENERS
SIGNED A
Name & Stamp
FOR CERTIFICATIO] ITROL N
DATE : Q.C. Inspector - Q.C.Manager




REV.B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

FOR CERTIFICATION CONTROL
DATE :

Raw Mat.Heat No. GDF/ORB E-5021 | [P.0.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 [Certificate No. _ [3742070-P ]
Customer: [ORBITAL FASTENERS LTD. ] [tavoice No. [374ES/E-5021 ]
Description: HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO £N.14399-3 CL.8, HSFG WASHER Btc of Issue l13.02.2017
Tiption: 70 EN.14399-6 300HV (PLAIN FINISH)
[order No. [E-5021
SIZE:- M.20X70 | Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% 5% P% Si% Cr% Mo% 8%
M.20X70 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
4 HSFG NUT (EN-14399-3)
% Mn% 5% P% Si% % Mo% B%
M.20 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
I % Mn% % P% Si% cr% Ma% B%
M.20 SPECIFIED |
OBSERVATION | 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2: 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness IMPACT TEST
(*N) (KN} (HRQ) JULES @MINUS
M.20X70 20°¢
B [ speciFiED 147,000 203.000 2334 27
| oBSERVATION 147.450 230.750 2930 441
HSFG NUT (EN-14399-3)
No. of checked Samples ‘ Hardness{HV) Proof Load (KN)
M.20 R [ seecimep | 233353 225.400
| OBSERVATION | 300-310 225.600
HSFG WASHER (EN-14399-6)
No. of checked Samples b V)
M.20 1 [ speciFiED 300-370
| OBSERVATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked | Width across flat THREAD DIA. Total
H i dia (d d THREAD DIMENSION OK WITH NUT
M.20X70 e o ead Height (K) | Shankdia (ds)| Thread Length (B} @) Length (1)
SPECIFIED MIN 5 31.00 11.60 19.16 46 MIN 19.62 68.50 OK/NOT OK
MAX 32,00 13.40 20.84 19.95 71,50
OBSERVATIONT 1 3136 12.32 19.70 #4685 19.75 70.45 oK
OBSERVATIONZ 2 3145 12.41 19.65 46.25 19.71 70.81 oK
OBSERVATION3 3 3152 12,10 19.65 46.69 19.78 71.05 oK
OBSERVATION4 4 3152 12.15 19.65 46,89 19.75 69,25 oK
OBSERVATIONS 5 3141 12.23 19.68 46.59 19.74 69.15 oK
HSFG NUT (EN-14399-3)
M.20 No- "';he"‘e" Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 31,00 16.90 OK/NOT OK
MAX 32.00 18.00
OBSERVATION 1 1 3152 17.56 oK
OBSERVATIONZ 2 3145 17.41 oK
OBSERVATION3 3 31.42 17.56 oK
OBSERVATION4 4 31.65 17.25 oK
OBSERVATIONS 5 3142 17.36 oK
HSFG WASHER (EN-14399-6)
. ked
M.20 No °'Pc:e° © Hole Dia.(d1) Outer Dia.(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 21.00 36.38 3.70 OK/NOT OK
<MAX 2133 37.00 430
OBSERVATION 1 1 2115 36.80 3.95 oK
OBSERVATION2 2 21.19 36.75 3.92 oK
OBSERVATION3 3 21.14 36.78 3.96 oK
OBSERVATION4 4 2119 36.81 3.95 oK
OBSERVATIONS 5 21.25 36.79 3.89 0K
COATING
COATING ( PLAIN FINTSH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.20X70 PLAIN PLAIN
NUT M.20 , PLAIN PLAIN
WASHER M.20 PLAIN PLAIN
RESULT:- oK
Authentication Test conducted by:
This certificate is an original ,ﬂ
only, if sijped 0045-CPR-1536 . ..wFOR %mu\\ FASTENERS
- E
SIGNED

Name & svuﬁy' !
X

Q.C. Inspector - Q.C.Manager




REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

‘Raw Mat.Heat No. GDF/ORB E-5021 | [P-oXe. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 [Certificate No.  [3742075-P ]
Customer: |ORBITAL FASTENERS LTD. ] Invoice No. [374ES/E-5021 ]
P HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8,HSFG WASHER IDnte of Issue I 13.02.2017 |
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
Order No. [E-5021
SIZE-- M.20X75 | Certification in Accordance with EN-10204 type ; 3.1 (edetion 2013).
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% % P% Si% cr% Mo% 8%
M.20X75 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
. HSFG NUT (EN-14399-3)
% Mn% % P% Si% % Mo% B%
M.20 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.295 0.901 0.008 0,007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% % P% Si% cr% Mo% B%
M.20 SPECIFIED
OBSERVATION 0.427 0.820 0.030 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness JLT:U“LENSJS
(KN) (KN) (HRC) @
M.20X75 2%
) [ spEcIFiED 147.000 203.000 2334 273
|_oBSERVATION 147.200 239,150 29-30 441
HSFG NUT (EN-14399-3)
No. of checked Samples ] Hardness{HV) Proof Load (KN)
M.20 1 [ _speciFiep | 233353 225.400
| “oBservaTiON | 300-310 225,650
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.20 . [ speciFien 300-370
| oBservATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
. d | Width : f .
M.20X75 No-of checked | Widthacross flat\ i \eight (k) | Shankdia (ds)| Thread Length(s) | THREAD DIA Total THREAD DIMENSION OK WITH NUT
pes ts) (d) Length (1)
K
SPECIFIED MIN 5 31.00 11.60 19.16 46 MIN 19.62 73.50 OK/NOT O
MAX 32,00 13.40 20.84 19.95 76.50
OBSERVATIONT 1 3152 12.11 19.65 ¥ s 19.75 75.69 oK
OBSERVATION2 2 3151 12.36 19.71 47.10 19.78 75.94 oK
OBSERVATION3 3 31.45 12.25 19.74 46.84 19.71 75.84 [3
OBSERVATIONA 4 3152 12.10 19.71 46.80 19.75 76.15 oK
OBSERVATIONS 5 3145 12.26 19.70 46.71 1971 75.98 oK
HSFG NUT (EN-14399-3)
M.20 No- °'P‘h“"e" Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
cs
SPECIFIED MIN 5 31.00 16.90 OK/NOT 0K
MAX 32.00 18.00
OBSERVATION 1 1 3174 1754 oK
OBSERVATIONZ 2 3152 17.51 oK
OBSERVATION3 3 31.49 17.48 oK
OBSERVATIONG 4 3158 17.25 oK
OBSERVATIONS S 3151 17.49 oK
HSFG WASHER (EN-14399-6)
~of ch
M.20 No.o P‘ ecked Hole Dia.(d1) Outer Dia.{d2) Thickness (h} Dimensions
. s
SPECIFIED i 5 21.00 36.38 3.70 OK/NOT OK
MAX 21.33 37.00 430
OBSERVATION 1 1 21.25 36.75 3.96 oK
OBSERVATION2 2 2115 36.81 3.90 [
OBSERVATION3 3 21.25 36.78 4.10 oK
OBSERVATION4 4 21.10 36.85 4.06 oK
OBSERVATIONS 5 2119 36.74 4.09 oK
COATING
.
COATING ( PLAIN FINISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.20X75 PLAIN PLAIN
NUT M.20 ’ PLAIN PLAIN
WASHER M.20 PLAIN PLAIN

RESULT:- oK

Authentication

This certificate is an original
only, if signed

SIGNED

FOR CERTIFICA" ONTROL

DATE :

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

. ~"FOR GDPA FASTENERS

Name Usu}\
L

Q.C.Manager




REV.B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDE/ORB E-5021 | [P.o.Ne. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 Certificate No. __ |3742080-P ]
Customer: [ORBITAL FASTENERS LTD. Invoice No. [374Es/E-5021 ]
Description: HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8,HSFG WASHER Date of Issue [13.02.2017 —‘
ption: TO EN.14399-6 300HV (PLAIN FINISH)

[order No. [E-5021

SizE:- M.20X80 Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% % P% Si% cr% Mo% B%
M.20X80 SPECIFIED | 020055 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION | 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
4 HSFG NUT (EN-14399-3)
[ % Mn% 5% P% I Si% cr% Mo% B%
M.20 SPECIFIED [ o.ssmax. 0.30 MIN, 0.058 MAX. 0.048 MAX. |
OBSERVATION | 0295 0.901 0.008 0007 | 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
I % Mn% % P% ] Si% cr% Mo% B%
M.20 SPECIFIED I |
OBSERVATION | 0.427 0.820 0.030 0.031 | 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 201 3)
HSFG BOLT (EN-14399-3)
Ultimate test IMPACT TEST
No. of checked Samples Proof Load (KN) Hardness
JULES @MINUS
{KN) (HRC)
M.20X80 20°c
) [ specirien 147.000 203.000 23-34 27)
| OBSERVATION 147.900 249.100 31-32 41
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV} Proof Load (KN}
M.20 ) [ _SPECIFIED 233-353 225.400
| _oBsErvaTION 300310 225,550
HSFG WASHER (EN-14399-6)
No. of checked Samples [ Hardness(HV)
M.20 B SPECIFIED | 300-370
OBSERVATION | 320-330
DIMENSIONS
il
HSFG BOLT (EN-14399-3)
“of ch width fl ™ 1A, Tot
M.20X80 No-of hecked |Width across flat |\ eight (k) | shank dia (ds)| Thread Length (8) READ D otal THREAD DIMENSION OK WITH NUT
Pes (s) (d) Length (L)
SPECIFIED MIN 5 31.00 11,60 19.16 46 MIN 19.62 78.50 OK/NOT 0K
MAX 32.00 13.40 20.84 19.95 81,50
OBSERVATIONL 1 3136 12.32 19.70 LT 19.70 79.52 oK
OBSERVATION2 2 3145 12.41 19.65 47.14 19.70 80.25 oK
OBSERVATIONS 3 3152 12.10 19,65 46.69 19.74 80.11 oK
OBSERVATIONG 4 3152 1215 19.65 46.89 1978 81.10 oK
OBSERVATIONS 5 3141 12.23 19.68 46.59 19.75 80.91 ok
HSFG NUT (EN-14399-3)
M.20 No. °fp"‘“ke" Across Flat (s) NUT Height (m) THREAD DIMENSION OK WITH BOLT
(5
SPECIFIED MIN 5 31.00 16.90 OK/NOT OK
MAX 32.00 18.00
OBSERVATION 1 1 31.60 1754 oK
OBSERVATIONZ 2 3155 17.66 oK
OBSERVATION3 3 31.52 1754 oK
OBSERVATION4 1 31.49 17.56 oK
OBSERVATIONS 5 31.40 17.41 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.20 0.0 P‘c:‘ € Hole Dia.(d1) Outer Dia.{d2) Thickness {h) Dimensions
SPECIFIED MIN 5 21.00 36.38 3.70 OK/NOT 0K
MAX 2133 37.00 4.30
OBSERVATION 1 1 21.20 36.85 4.02 oK
OBSERVATIONZ 2 2126 36.75 4.11 oK
OBSERVATION3 3 21.25 36.81 4.12 0K
OBSERVATIONG 4 2121 36.81 4.02 oK
OBSERVATIONS 5 21.29 36.78 4.12 oK
COATING
COATING { PLAIN FINISH ) No. of samples/specified Average coating thickness of 2INC in microns
BOLT M.20X80 PLAIN PLAIN
NUT M.20 . PLAIN PLAIN
WASHER M.20 PLAIN PLAIN
RESULT:- oK

Authentication

This certificate is an original
ouly, if signed

SIGNED

FOR CERTIFICA’

DATE :

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

FOR ?)}m FASTENERS
PN

‘ -
Name & Stadp

Q.C.Manager




PA FASTENER

REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat Heat No. GDE/ORB E-5021 ] [p.o.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 [Certificate No. __[3742090-F ]
Customer: [ORBITAL FASTENERS LTD. | [1nvoice No. [374Es/E-5021
. HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO £N.14399-3 CL.8,HSFG WASHER Date of Issue ]13.022017 ‘l
Description:
TO EN.14399-6 300HV (PLAIN FINISH)
Order No. [E-5021
SIZE:- M.20X90 j Certification in Accordance with EN-10204 type, 3.1 (edetion 2013}.
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% 5% P% si% Cr% Mo% B%
M.20X90 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
. HSFG NUT (EN-14399-3)
[ % Mn% S% P% Si% cr% Mo% B%
M.20 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION ! 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
C% Mn% 5% P% Si% Cr% Mo% B%
M.20 SPECIFIED
OBSERVATION 0.927 0.820 0.03¢ 0.031 0.227
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
Ultimate test
No. of checked Samples Proof Load imate te Hardness IMPACT TEST
(KN) JULES @MINUS
(KN) {HRC)
M.20X90 e
1 SPECIFIED 147.000 203.000 23-34 27
OBSERVATION 148,050 230.200 2829 44)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) Proof Load (KN)
M.20 1 [ speciFiED 233353 225.400
| oBservATION 300-310 225.600
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.20 1 SPECIFIED 300-370
OBSERVATION 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
. idth 1A,
M.20X90 No-of checked | Width across flat| i eieht (k) | Shank dia (ds)| Thread Length(8) | TPREADD Total THREAD DIMENSION OK WITH NUT
Pcs {s) (d) Length (L)
SPECIFIED MIN S 31.00 11.60 19.16 46 MIN 19.62 88.25 OK/NOT OK
MAX 32.00 13.40 20.84 19.95 91.75
OBSERVATION1 1 31.40 12.45 19.68 r 47.25 19.78 89.52 0K
OBSERVATIONZ 2 31.48 12.42 19,59 47.10 19.75 89.10 oK
OBSERVATION3 3 31.51 12.35 19.62 46.50 19.78 89.69 OK
OBSERVATION4 4 31.42 12.25 19.65 46.85 19.78 89.25 0K
OBSERVATIONS 5 31.48 12.29 19.66 46.95 19.76 89.30 OK
HSFG NUT (EN-14399-3)
M.20 No. "'P‘““k“’ Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 31.00 16.90 OK/NOT 0K
MAX 32.00 18.00
OBSERVATION 1 1 31.49 17.52 OK
OBSERVATION2 2 31.55 17.36 oK
OBSERVATION3 3 31.61 17.81 oK
OBSERVATIONA 4 31.60 17.54 oK
OBSERVATIONS s 31.59 17.69 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.20 o0 P‘he‘ € Hole Dia.(d1) Outer Dia{d2} Thickness (h) Dimensions
. cs
SPECIFIED MIN 5 21.00 36.38 3.70 OK/NOT OK
. MAX 2133 37.00 430
OBSERVATION 1 1 21.28 36.78 3.95 0K
OBSERVATIONZ 2 21.25 36.80 3.90 oK
OBSERVATION3 3 21.16 36.81 4.06 OK
OBSERVATION4 4 2124 36.78 a.10 oK
OBSERVATIONS 5 21.26 36.80 4.12 oK
COATING
COATING ( PLAIN RINISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.20X90 PLAIN PLAIN
NUT M.20 . PLAIN PLAIN
WASHER M.20 PLAIN PLAIN

RESULT:- OK

Authentication

This certificate is an original
only, if signed

SIGNED

FOR CERTIFICATI
DATE :

NTROL

0045-CPR-1536

Test conducted by:

Q.C. Inspector -

FOR/GDPA FASTENERS
3 3

/

T
Name & Btadip' -

Q.C.Manager




REV.B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDF/ORB E-5021 ] P.O.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6055 [certificate No.  [37420100-P
Customer: [ORBITAL FASTENERS LTD. } [tnvoice No. [374Es/E-5021
PR HSFG BOLY TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8,HSFG WASHER |£ate of Issue | 13.02.2017 ‘
Description:
TO EN.14393-6 300HV (PLAIN FINISH)
Order No. [E-5021
SIZE:- M.20X100 ] Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).
CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)
HSFG BOLT (EN-14399-3)
% Mn% 5% P% Si%% cr% Mo% 8%
M.20X100 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0,003 MAX.
OBSERVATION 0.247 1.042 0.001 0.017 0.190 0.362 0.00255
. HSFG NUT (EN-14399-3)
| % Mn% 5% P% Si% Cr% Mo% B%
M.20 SPECIFIED | os8max. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION | 0.295 0.901 0.008 0.007 0.079 0.121 0.00278
HSFG WASHER (EN-14399-6)
% Mn% % P% Si% % Mo% | B%
M.20 SPECIFIED |
OBSERVATION 0.427 0.820 0.030 0.031 0.227 I
MECHANICAL PROPERTIES (As PER 898 PART 1,2 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness A:JT:SACTN:I;SJS
(KN} (KN) (HRC) @
M.20X100 20
B SPECIFIED 147.000 203.000 2334 27
OBSERVATION 148.850 234.150 29-30 a7)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness(HV) Proof Load (KN}
M.20 1 [ “seeciFien 233-353 225.400
| OBSERVATION 300-310 225.600
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness{HV)
M.20 ) SPECIFIED 300-370
| [ oBservaTiON 320-330
DIMENSIONS
HSFG BOLT (EN-14399-3)
No. of checked |Width across flat THREAD DIA, Total
d Height (K kdia (d d Length (B THREAD DIMENSION OK WITH NUT
M ,20x100 Pes ) Head Height (K} | Shankdia (ds)| Thread Lengt (B) @ Length (1)
SPECIFIED MIN 5 31.00 11.60 19.16 46 MIN 19.62 98.25 OK/NOT 0K
MAX 32.00 13.40 20.84 19.95 101.75
OBSERVATION1 1 31.65 12.36 19.65 ¥ 47.10 19.75 99.25 oK
OBSERVATIONZ 2 31.60 12.52 19,70 46.85 19.74 99.01 oK
OBSERVATION3 3 31.60 12.15 19.65 46.80 19.70 100.25 oK
OBSERVATION4 4 3156 12.18 19.68 46.75 19.75 99.68 oK
OBSERVATIONS 5 3144 | 1231 19.70 46.90 19.80 99.95 oK
T
HSFG NUT (EN-14399-3)
M.20 Na. °'P°"“k“’ Across Flat {s) NUT Height (m) THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN 5 31.00 16.90 OK/NOT OK
MAX 32.00 18.00
OBSERVATION 1 1 31.65 17.25 oK
OBSERVATION2 2 3168 17.45 oK
OBSERVATION3 3 3165 17.19 oK
OBSERVATION 4 31,49 17.65 oK
OBSERVATIONS 5 31.59 17.35 oK
HSFG WASHER (EN-14399-6)
~of check
M.20 No.o ;:;e( ed Hole Dia.(d1) Outer Dia.(d2) Thickness (h) Dimensions
SPECIFIED MIN 5 21.00 3638 3.70 OK/NOT OK
* MAX 21.33 37.00 4.30
OBSERVATION 1 1 2120 36.85 4.02 oK
OBSERVATIONZ 2 2125 36.92 3.95 oK
OBSERVATION3 3 21.25 36.80 4.12 oK
OBSERVATION 4 21,15 36.89 4.10 oK
OBSERVATIONS 5 21.20 36.91 4.06 oK
COATING
COATING { PLAIN FiNISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.20X100 PLAIN PLAIN
NUT M.20 ‘ PLAIN PLAIN
WASHER M.20 PLAIN PLAIN
RESULT:- oK
Authentication Test conducted by:
This certificate is an original
only, if signed 0045-CPR-1536 / Po(r GDPA FASTENERS
3L gl Co
t/ 3 Name & szh‘p

3,
SIGNED \
Sy
FOR CERTIFICAT] TROL

Q.C. Inspector -

‘.
/
Q.C.Manager




GDPA FASTENE

REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No.

GDF/ORB E-5021

[ [P.o.No.

[E-5021

[Certificate No.

[3742475-P

| [1avoice No.

[374Es/E-5021

[Date of Issue

[13.02.2017

BUYER ORDER NO. 200957 .

Batch no. A6311

Customer: [ORBITAL FASTENERS LTD.

D iption: HSFG BOLT TO EN.14399-3 GR-8.8, HSFG NUT TO £N.14399-3 CL.8, HSFG WASHER
cescription: TO EN.14399-6 300HV (PLAIN FINISH)

SIZE:- M.24X75 |

[order No.

[E-5021

Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% 5% P% Si% cr% Mo% B%
M.24X75 SPECIFIED 0.20-0.55 0.025 MAX. 0.025 MAX. 0.003 MAX.
OBSERVATION 0.253 1128 0.006 0.018 0.158 0.155 0.00281
‘ HSFG NUT (EN-14399-3)
% Mn% % P% Si% cr% Mo% B%
M.24 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.419 0.777 0.013 0.009 0.194
HSFG WASHER (EN-14399-6)
% Mn% S% P% si% cr% Mo% B%
M.24 SPECIFIED
OBSERVATION 0.421 0.759 0.032 0.031 0.245
MECHANICAL PROPERTIES (AS PER 898 PART 1,2: 2013)
HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness J:}":':SA;LZSJS
K (XN) HRC
M.24X75 e HRQ 20vc
| [ speCIFIED 212,000 293,000 7334 27
| oBservaTiON 212.650 317.100 2829 ]
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) Proof Load (KN}
M.24 1 [ speciFiED 233-353 324.800
| oBservaTiON 300-310 325.000
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
M.24 X [ sPECIFIED 300-370
| oBservaTION 320-340
DIMENSIONS
HSFG BOLT (EN-14399-3)
. idth T . ]
M.24X75 No. of checked | Width across flat| _\cive (k) | Shankdia  (ds)| Thread Length () | ' PRCAD DIA Tota THREAD DIMENSION OK WITH NUT
pes is) (d) Length (L)
SPECIFIED MIN 3 40.00 14.10 23.16 54 MIN 2357 73.50 OK/NOT OK
MAX 41.00 15.90 2484 g 23.95 76.50
OBSERVATION1 1 40.56 15.15 23.70 55.56 23.75 74.85 oK
OBSERVATIONZ 2 2041 15.10 23.70 55.25 23,81 74.48 oK
OBSERVATION3 3 40.56 15.10 23.68 55.10 23.74 75.68 oK
OBSERVATIONG 4 40.65 15.06 23.74 54.85 2378 75.65 oK
OBSERVATIONS 5 4061 15.14 23.59 55.41 23.70 74.95 oK
HSFG NUT (EN-14399-3)
M.24 ”":"'Pthe‘ke" Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
Cs
SPECIFIED MIN 5 40.00 20.20 OK/NOT OK
MAX 41.00 21.50
OBSERVATION 1 1 40.65 21.10 oK
OBSERVATION2 2 4041 21.15 oK
OBSERVATION3 3 40.40 2111 oK
OBSERVATION4 4 40.52 21.03 oK
OBSERVATIONS 5 40.49 20.89 oK
HSFG WASHER (EN-14399-6)
No. of checked
M.24 0.0 p‘(:c € Hole Dia.(d1} Outer Dia {d2) Thickness (h) Dimensions
SPECIFIED 4 MIN 5 25.00 43.38 3.70 OK/NOT OK
MAX 25.33 44.00 430
OBSERVATION 1 1 25.25 43.52 4.15 oK
OBSERVATION2 2 25.21 43.85 4.10 oK
OBSERVATION3 3 25.20 43.65 4.12 oK
OBSERVATIONG 4 25.21 43.85 3.95 oK
OBSERVATIONS, 5 25.26 43.80 3.89 oK
COATING
2
COATING { PLAIN FINISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.24X75 , PLAIN PLAIN
NUT M.24 PLAIN PLAIN
WASHER M.24 PLAIN PLAIN

RESULT:-

Authentication

This certificate is an original
only. if signed

SIGNED

FOR CERTIFICATION"CONTROL

DATE :

0045-CPR-1536

Test conducted by:

Q.C. Iakpector -

FOR'GDPA FASTENERS

\
Name & Stdmp /

Q.C.Manager




G

S

REV. B
CODE QF/QC/03
Date:- 11/01/13

TEST CERTIFICATES

Raw Mat.Heat No. GDE/ORB E-5021 I [P.0.No. [E-5021
BUYER ORDER NO. 200957
Batch no. A6311 Certificate No. _ [3742490-P ]
Customer: [ORBITAL FASTENERS LTD. ] Invoice No. [374ES/E-5021 ]
Description: HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT TO EN.14399-3 CL.8, HSFG WASHER LDate of Issue |1340242017 j
ption: TO EN.14399-6 300HV (PLAIN FINISH)

Order No. [E-5021

SIZE:- M.24X30 | Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

FOR CERTIFICATION CONTROL
DATE :

Q.C: Inspector -

L HSFG BOLT (EN-14399-3)
| % Mn% 5% P% Si% Cr% Mo% ] B%
M.24X90 SPECIFIED | 020055 0.025 MAX. 0.025 MAX. [ 0.003 MaAX.
OBSERVATION i 0.253 1128 0.006 0.018 0.158 0.155 | 0.00281
‘ HSFG NUT (EN-14399-3)
<% Mn% S% P% Si% % Mo% | B%
M.24 SPECIFIED 0,58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX. !
OBSERVATION 0.419 0.777 0.013 0.009 0.194 |
L HSFG WASHER (EN-14399-6)
I % Mn% % P% Si% Cr% Mo% BY%
M.24 SPECIFIED |
OBSERVATION | 0.421 0.759 0.032 0.031 0.245
EIIECHANICAL PROPERTIES (AsS PER 898 PART 1,2 : 2013)
' HSFG BOLT (EN-14399-3)
No. of checked Samples Proof Load Ultimate test Hardness J:JT:SA;I;V.II’I;SJS
KN KN HRC)
M.24X90 e ) (HRe) 20
‘ ) [ speciFiep 212.000 293.000 2334 271
| oBservaTION 212.750 330.350 3031 471
HSFG NUT (EN-14399-3)
No. of checked Samples [ Hardness{HV) Proof Load {KN)
M.24 | [ speciFiep | 233-353 324.800
\ |_osservaTiON | 300-310 324.900
‘ HSFG WASHER (EN-14399.6)
No. of checked Samples Hardness{HV)
M.24 s [ speciriep 300370
| oBsErvaTION 320-340
DIMENSIONS
HSFG BOLT (EN-14399-3)
. d | Width at THREAD DIA.
M.24X90 No °';2“ke idt T;"“ 2| Lead Height () | shankdia (ds)| Thread Length (B) z:[; LEI;::'(L] THREAD DIMENSION OK WITH NUT
C: S,
SPECIFIED MIN 5 40.00 14.10 23.16 54 MIN 2357 88.25 OK/NOT OK
MAX 4100 15.90 24.84 ” 23.95 91.75
OBSERVATIONT 1 40,45 14.91 23.81 55.25 23.75 89.10 oK
OBSERVATION2 2 40.56 14.85 2375 55.50 23.69 90.25 oK
OBSERVATION3 3 40.63 14.95 2378 54.85 23.85 89.65 oK
OBSERVATIONA 4 4058 14.90 23.70 54.45 23.74 90.25 oK
OBSERVATIONS 5 40.65 14.90 23.74 54.59 23.75 89.54 oK
HSFG NUT (EN-14399-3)
M.24 No- ”'P‘”e‘ke“ Across Flat (5) NUT Height (m) THREAD DIMENSION OK WITH BOLT
S
SPECIFIED MIN s 40.00 2020 OK/NOT OK
MAX 41.00 21.50
OBSERVATION 1 1 40.65 20.85 oK
OBSERVATION2 2 40.25 20,81 oK
OBSERVATION3 3 40.58 20.79 oK
OBSERVATION 4 4045 20.95 oK
OBSERVATIONS 5 40.36 20.89 oK
HSFG WASHER (EN-14399-6)
of checked
M.24 No.o ; 5“ © Hole Dia.(d1) Outer Dia.{d2) Thickness (h) Dimensions
. ¢
SPECIFIED « MIN 5 25.00 4338 3.70 OK/NOT OK
MAX 25.33 44.00 4.30
OBSERVATION 1 1 25.25 43.85 4.05 oK
OBSERVATIONZ 2 25.24 43.75 4.11 oK
OBSERVATION3 3 25.28 43.69 4.10 oK
I OBSERVATIONG 4 25.24 43.95 4.10 oK
OBSERVATIONS 5 25.26 43.91 3.91 oK
COATING
3
COATING ( PLAIN FINISH ) No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.24X90 , PLAIN PLAIN
NUT M.24 PLAIN PLAIN
WASHER M.24 PLAIN PLAIN
RESULT:- oK
Authentication Test conducted by:
This certificate is an original
only, if signed - 0045-CPR-1536 FOR GDPA FASTENERS
w .
SIGNED - -
Name & S¥amp

s
Q.C.Manager
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TEST CERTIFICATES

Raw Mat.Heat No. GDEF/ORB E-5021

| [P.0.No.

[E-5021

BUYER ORDER NO. 200957
Batch no. A6311 [certificate No.  [37424120-P
Customer; [ORBITAL FASTENERS LTD. ] [1nvoice No. [374ES/E-5021

. HSFG BOLT TO EN.14399-3 GR-8.8,HSFG NUT T0 EN.14399-3 CL.8,HSFG WASHER ante of Issue ‘1302.2017
Description:

TO EN.14399-6 300HV (PLAIN FINISH)
[Order No. [E-5021

SIZE:- M.24X120 Certification in Accordance with EN-10204 type , 3.1 (edetion 2013).

CHEMICAL COMPOSITION (AS PER 898 PART 1,2 : 2013)

HSFG BOLT (EN-14399-3)

% Mn% % P% Si% % Mo% B%
M.24X120 SPECIFIED 0.20-0.55 0,025 MAX. 0.025 MAX. 0,003 MAX.
OBSERVATION 0.253 1128 0.006 0.018 0.158 0.155 0.00281
‘ HSFG NUT (EN-14399-3) .
% Mn% 5% P% Si% % Mo% 8%
M.24 SPECIFIED 0.58 MAX. 0.30 MIN. 0.058 MAX. 0.048 MAX.
OBSERVATION 0.419 0.777 0.013 0.009 0.194
HSFG WASHER (EN-14399-6)
% Mn% 5% P% si% cr% Mo% B%
M.24 SPECIFIED
OBSERVATION 0,421 0.759 0.032 0.031 0.245
MECHANICAL PROPERTIES (AS PER 898 PART 1,2 : 2013)
’ HSFG BOLT (EN-14399-3)
Ultimate test
No. of checked Samples Proof Load {mate tes Hardness IMPACT TEST
(kN) (KN) (HRC) JULES @MINUS
M.24X120 20°C
B [ SPECIFIED 212.000 293.000 2334 271
| OBSERVATION 212.200 326.600 30-31 43)
HSFG NUT (EN-14399-3)
No. of checked Samples Hardness{HV) Proof Load (KN}
M.24 | [ specirien 233-353 324.800
| oBSERVATION 300-310 325.050
HSFG WASHER (EN-14399-6)
No. of checked Samples Hardness(HV)
} M.24 B [ spEciFiED 300370
| | oBsErvATION 320-340
|DIMENSIONS
i HSFG BOLT (EN-14399-3)
No. of checked | Width : flat THREAD DIA. Total
M.24X120 o-of checked | Width across Hat iead Height (K) | Shankdia [ds)| Thread Length (8) ota THREAD DIMENSION OK WITH NUT
Pcs (s) {d} Length (L)
SPECIFIED MIN 5 42.00 14.10 23.16 54 MIN 23.57 11825 OK/NOT OK
MAX 41.00 15.90 24.84 23.95 12175
OBSERVATION1 1 42.25 15.10 23.65 ¥ 5490 2371 12095 oK
OBSERVATION2 2 4036 15.14 23.60 54.85 23.75 119.10 oK
OBSERVATION3 3 40.24 14.95 2359 55.10 2371 119.68 oK
OBSERVATIONA 4 40.36 14.90 23.70 54.69 2371 119.57 oK
OBSERVATIONS 5 40.52 14.95 23.69 54.98 23.75 119.95 oK
HSFG NUT (EN-14399-3)
M.24 N°‘°’PChECked Across Flat (S) NUT Height {m} THREAD DIMENSION OK WITH BOLT
CS
SPECIFIED MIN 5 40.00 20.20 OK/NOT OK
MAX 41.00 21.50
OBSERVATION 1 i 1 40.68 20.95 oK
OBSERVATION2 2 40.70 20,89 oK
OBSERVATION3 3 40.69 21.12 oK
OBSERVATION4 4 40.58 21.06 oK
OBSERVATIONS 5 40.61 21.10 oK
HSFG WASHER (EN-14399-6)
. of checked
M.24 No- o p‘ ke Hole Dia.{d1) Outer Dia.(d2) Thickness (h) Dimensions
. cs
SPECIFIED MIN 5 25.00 43.38 3.70 OK/NOT OK
< MAX 2533 44.00 430
OBSERVATION 1 1 25.26 43.95 3.95 oK
OBSERVATION2 2 2525 43.85 3.92 oK
OBSERVATION3 3 25.22 1392 3.95 oK
OBSERVATION4 a 2521 43.74 3.89 oK
OBSERVATIONS 5 25.29 4381 3.96 oK
COATING
COATING ( PLAIN ANISH } No. of samples/specified Average coating thickness of ZINC in microns
BOLT M.24X120 PLAIN PLAIN
NUT M.24 , PLAIN PLAIN
WASHER M.24 PLAIN PLAIN
RESULT: oK

Authentication

This certificate is an original
only, if sign

SIGNED

FOR CERTIFICATION CONTROL

DATE :

0045-CPR-1536

Test conducted by:

Y Inspector -

.
L

FOR GDPA FASTENERS

_ . ., N
ﬂﬁ/f S
— E
Stam Name & Stamp’

Q.C.Manager




